Você está na página 1de 3

Parts List

08 358 04 07

AC motor
DR.180S,M,L,LC/FG/FM/2W/C/AL
Gear unit version

EN

Page 1 / 3

EM

25.03.2014

When ordering spare parts always quote nameplate data with serial number and designation with part number!
Copyright reserved! All rights reserved according to DIN ISO 16016.
SEW-EURODRIVE GmbH & Co KG Postfach 3023. D-76642 Bruchsal Tel. (07251) 75-0. Fax (07251) 75-1970. http://www.sew.de

Parts List

08 358 04 07

AC motor
DR.180S,M,L,LC/FG/FM/2W/C/AL
Gear unit version

No.
1
2
2
2
3
3
3
4
7
7
7
7
7
7
9
9
9
9
10
11
12
14
15
16
17
19
22
24
30
30
31
32
35
35
36
36
36
36
41
42
44
90

Description
Rotor
Retaining ring
Retaining ring
Retaining ring
Key
Key
Key
Key
Flange
Flange
Flange
Flange
Flange
Flange
Screw plug
Screw plug
Screw plug
Screw plug
Retaining ring
Deep groove ball bearing
Retaining ring
Disc
Hex head screw
Stator
Hexagon nut
Machine screw
Hex head screw
Lifting eye bolt
Oil seal
Oil seal
Key
Retaining ring
Fan Guard
Fan Guard
Fan
Fan
Aluminum fan
Aluminum fan
Cup spring
B bearing end shield
Deep groove ball bearing
Foot

90

Foot

93

Disc

94

Machine screw

94

Machine screw

100
100
100
103
103

Hexagon nut
Hexagon nut
Hexagon nut
Stud
Stud

Additional specifications

SEW standard label

EN

Page 2 / 3

EM

25.03.2014

Part No.

DIN471 28x1,5-FS
DIN471 32x1,5-FS
DIN471 38x1,75-FS
DIN6885-1 A6x6x28 +C
DIN6885-1 A8x7x32 +C
DIN6885-1 A10x8x32 55HRC
DIN6885-1 A10x8x70 +C
FG215 D250
FG265 D300
FG300 D350
FG350 D400
FG400 D450
FG500 D550
W4085 B-M12x1,5-StW4085 B-M22x1,5-StW4085 B-M33x2-St-ADC3KW4085 B-M42x2-St-ADC3KDIN471 60x2-FS
6312-2Z-C3-K52
DIN472 130x4-FS
ISO7090 10-200HV-A2F
ISO4014 M10x40-8.8-A2F-MV

00102768
00102784
00102822
00100145
0010020X
00100269
00100307
13613340
13613367
13613383
13614266
13613405
13614282
00114308
00114316
00114324
00114278
0010292X
13227521
00103306
00102385
00132683

EN1661 M10-8-A2F
ISO4762 M10x50-8.8-A2F
ISO10644 M8x14-8.8-S1-N-A2F
DIN580 M12-C15E-A2F
W AS55x72x8-FKM-OF
DIN AS55x72x8-NBR-OF
DIN6885-1 A14x9x36 +C
DIN471 48x1,75-FS

6213-2Z-C3-K52
H=160; AxB=254x254

13309730
00123072
00136328
0010230X
13266764
13266756
00116238
00102881
13619063
13617923
13638092
13638106
13620029
13628275
00124192
13619144
00117323
01361198

Qty.
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
4
1
4
4
4
1
1
1
1
1
1
1
1
1
1
1
4
1
1
2

H=180; AxB=279x279

01361368

ISO7090 12-200HV-A2F

00102393

ISO4762 M12x70-8.8-A2F-MV

13275305

ISO4762 M12x80-8.8-A2F-MV

13275313

ISO4032 M12-8-St-A2F
ISO4032 M16-8-St-A2F
ISO4032 M16-8-St-A2F
DIN939 M12x30-8.8-A2F
W4059 M16x35-8.8-A2F

00102016
00102032
00102032
00100811
00100854

4
4
8
4
4

*
for pinion shaft end 28
for pinion shaft end 32
for pinion shaft end 38
for pinion shaft end 28
for pinion shaft end 32
for pinion shaft end 38
2W

for flange FG215


for flange FG265, FG300, FG350
for flange FG400
for flange FG500

with Item no. 998; for 2-pole version


with Item no. 998

2W

AL
AL

DR180 FM160L; parts included in stator


complete
DR180 FM; parts included in stator
complete
DR180 FM; parts included in stator
complete
DR180 FM160L; parts included in stator
complete
DR180 FM; parts included in stator
complete
for flange FG215, FG265
for flange FG300
for flange FG350, FG400, FG500
for flange FG215, FG265
for flange FG300

D=250
D=200
D=250
D=200
W4256 119x85,5x1,25x2,8

* order-dependently
When ordering spare parts always quote nameplate data with serial number and designation with part number!
Copyright reserved! All rights reserved according to DIN ISO 16016.
SEW-EURODRIVE GmbH & Co KG Postfach 3023. D-76642 Bruchsal Tel. (07251) 75-0. Fax (07251) 75-1970. http://www.sew.de

Parts List

08 358 04 07

AC motor
DR.180S,M,L,LC/FG/FM/2W/C/AL
Gear unit version
No.
103
103
104
106
106
106
106
107
108
109
111
111
112
112
113
115
116
116
117
117
118
118
119
123
123
128
128
129
129
131
131
132
132
134
134
137
139
139
140
140
156
219
219
262
390
611
616
705
706
707
715
998

Description
Stud
Stud
Supporting disc
Oil seal
Oil seal
Oil seal
Oil seal
Oil flinger
Nameplate
Grooved Pin
Gasket for lower part
Gasket for lower part
Terminal box lower part
Terminal box lower part
Machine screw
Terminal Block
Serrated lock washer
Serrated lock washer
Stud
Stud
Disc
Disc
Machine screw
Hex head screw
Hex head screw
Serrated lock washer
Serrated lock washer
Screw plug
Closing plug
Gasket for cover
Gasket for cover
Terminal Box Cover
Terminal Box Cover
Screw plug
Screw plug
Screw
Hex head screw
Hex head screw
Disc
Disc
Identification
Hexagon nut
Hexagon nut
Terminal clip
O-ring
Drain hole plug
Fixing sheet
Protection canopy
Spacer bolt
Hex head screw
Hex head screw
Synthetic grease

Additional specifications
for flange FG350, FG400
for flange FG500

for 2-pole version


optional
optional; for 2-pole version

EN

Page 3 / 3

EM

25.03.2014

SEW standard label


W4059 M16x40-8.8-A2F
W4059 M16x45-8.8-A2F
DIN988 S60x75x3-FS
W A55x90x8-NBR
W A55x90x8-FKM-FKO
W A55x90x8-NBR
W A55x90x8-FKM-FKO
W4291 55-A2F

Part No.
00100862
00112615
00103608
0012074X
13228625
0012074X
13228625
0011667X

ISO8746 2x4-A-Niro

00107646
01364154
13618652
13618792
13619497
13272233
00107999
0010793X
00107948
13262572
13262580
00129127
13264338
00110345
00122920
00101125
0010793X
00107948
00131474
13262858
01800191
13618660
01800140
13618644
00131334
13256300
00131032
13225227
00118583
13264338
13264311
01366815
00101990
00102008
01823183
13247735
13618865
13615297
13640895
13618989
00136328
00136328
04963458

*
for Terminal box aluminum
for Terminal box gray-cast iron
aluminum
gray-cast iron
parts included in stator complete
parts included in stator complete
for Terminal box aluminum
for Terminal box gray-cast iron
for Terminal box aluminum
for Terminal box gray-cast iron
for Terminal box aluminum
for Terminal box gray-cast iron
for Terminal box aluminum
for Terminal box gray-cast iron
for Terminal box aluminum
for Terminal box gray-cast iron
for NPT thread 1 1/2"
for Terminal box aluminum
for Terminal box gray-cast iron
aluminum
gray-cast iron
for NPT thread 1/2"
for Terminal box gray-cast iron
for Terminal box aluminum
for Terminal box gray-cast iron
for Terminal box aluminum
for Terminal box aluminum
for Terminal box gray-cast iron

2x M40x1,5 / 2x M16x1,5
2xNPT1 1/2"-11.5; 2x NPT 1/2"-14
ISO4762 M8x25-8.8-A2F-MV
W4720 K1M8-FS804
DIN6798 A8,4-A2
DIN6798 A10,5-A2
DIN835 M8x20-8.8-A2F-MV
DIN939 M10x30-8.8-A2F-MV
ISO7090 8-200HV-A2F
ISO7089 10-A2
ISO4762 M8x25-8.8-A2F
ISO4017 M6x20-TC-8.8-A2F
ISO4017 M8x25-8.8-A2F
DIN6798 A8,4-A2
DIN6798 A10,5-A2
W4411 M40x1,5-PA6.6GF30W4299 4-44,8-PE-LD-NA

W4411 M16x1,5-PA6.6GF30W4411 M20x1,5-PA6.6GF30DIN7500 CE-M4x8-H-A2F-GM1


ISO4017 M10x25-A2-70
ISO4017 M8x20-A2-70
ISO7089 10-A2
ISO7089 8-A2
W4499 - TF
ISO4032 M8-8-St-A2F
ISO4032 M10-8-St-A2F
W4283 8x3-NBR70

DH
C
C
C
C
for Item no. 30

W4371 3-M8x35-AL
ISO10644 M8x14-8.8-S1-N-A2F
ISO10644 M8x14-8.8-S1-N-A2F

* order-dependently
X) if required
When ordering spare parts always quote nameplate data with serial number and designation with part number!
Copyright reserved! All rights reserved according to DIN ISO 16016.
SEW-EURODRIVE GmbH & Co KG Postfach 3023. D-76642 Bruchsal Tel. (07251) 75-0. Fax (07251) 75-1970. http://www.sew.de

Qty.
8
8
1
1
1
2
2
1
1
2
1
1
1
1
2
1
1
1
1
1
1
1
4
4
4
1
1
2
2
1
1
1
1
2
2
2
1
1
1
1
1
1
1
1
1

*
1
1
4
4
4

X)